APPENDIX |

North Fork Water and Wastewater Feasibility Study



North Fork
Water and Wastewater Feasibility Study

November 2006

Prepared for:

North Fork Rancheria of Mono Indians

P.O. Box 929
North Fork, California 93643

and

Analytical Environmental Services

2021 “N” Street, Suite 200
Sacramento, California

HNS

HydroScience Engineers, Inc.




Table of Contents

1.0 INTRODUCGCTION...... ettt e s e s seass s er e e e s ras s s e s smanens s esnman s sannnn 1-1
1.1 BaCKGIOUNG. ..ottt sttt ettt tne 1-1
1.2 ProJect DESCIIPHOMN. .. ittt sttt bttt be bt eb s easesesnas et esessesesnesesesnananan 1-1
1.3 ODBJECHVES 1ottt ettt et ettt ae bbb s b bbb s st et esessseesessasasesensatetssetessnsenas 1-10
[...]
MONITORING AND REPORTING PROGRAM ORDER NO. R5-2002-0210 -29
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

The Discharger shall implement the above monitoring program on the first day of the month following
effective date of this Order.

Ordered by: THOMAS R. PINKOS, Executive Officer

6December 2002
(Date)




CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
CENTRAL VALLEY REGION

ORDER NO. R5-2002- 0211

REQUIRING THE
EL DORADO IRRIGATION DISTRICT
DEER CREEK WASTEWATER TREATMENT PLANT
TO CEASE AND DESIST
FROM DISCHARGING CONTRARY TO REQUIREMENTS

The California Regional Water Quality Control Board, Central Valley Region, (hereafter Regional Board) finds:

1.

On 6 December 2002 the Regional Board adopted Waste Discharge Requirements (WDR) Order No. R5-2002- 0210,
for the El Dorado Irrigation District, (Discharger) Deer Creek Wastewater Treatment Plant. WDR Order No. R5-
2002-0210 regulates the discharge of approximately 2.5 million gallons per day (mgd) of treated domestic wastewater
to Deer Creek, which is tributary to the Cosumnes River.

WDR Order No. R5-2002-0210 contains Effluent Limitations for total trihaolmethanes, nitrite, and nitrate plus nitrite
as contained in B.1 and B.2., which read in part as follows:

Monthly Weekly 7-day Daily 1-hour

Constituents Units Average _Average Median Maximum  Average
Nitrite (as N) mg/l - 1 - — - -

1bs/day * 21 - --- _— -
Nitrate + Nitrite (as N)  mg/l 10 — - — -

Ibs/day® 208 -—-- - —- —
Total Trihalomethanes’ g/l 807 - — — —

lbs/day’ 1.66 -—- - - —-

> Based upon a design treatment capacity of 2.5 mgd (x mg// x 8.345 x 1.12 mgd = y Ibs/day).’

The monthly average for total trihalomethanes shall not exceed 80ug/l. Total trihalomethanes is the sum of
bromoform, bromodichloromethane, chloroform and dibromochloromethane.

The use of chlorine as a disinfectant may result in the formation of total trihalomethanes that exceed the Effluent
Limitation. Past sampling of the discharge shows total trihalomethanes above 80 ug/l. The discharge threatens to
violate the Waste Discharge Requirement Effluent Limitation for total trihalomethanes.

The current facility design and operation result in incomplete denitrification of wastewater and increased effluent
nitrate and nitrite concentrations. Failure to denitrify the wastewater would result in concentrations of nitrate and
nitrite that exceed Effluent Limitations.

Based on the above findings, this discharge represents a threatened discharge of waste in violation of WDR Order No.
R5-2002- 0210, Effluent Limitations for nitrite, and nitrate plus nitrite,

In order to consistently comply with the nitrite and nitrate plus nitrite Effluent Limitations, denitrification of the
wastewater is necessary.

In accordance with California Water Code (CWC) Section 13385(j)(3), the Regional Board finds that, based upon
operational capabilities, the Discharger can no consistently comply with nitrite and nitrate plus nitrite effluent
limitations. The nitrite and nitrate plus nitrite limitations are new requirements that become applicable to the permit
after the effective date of adoption of the waste discharge requirements for which new or modified control measures
are necessary in order to comply with the limitation, and the new or modified control measures cannot be designed,
installed, and put into operation within 30 calendar days.

Since the time schedules for completion of actions necessary to achieve full compliance exceed one year, interim
requirements and dates for there achievement are included in this Order. This time schedule does not exceed five



CEASE AND DESIST ORDER NO. R5-2002-0211 31
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

years. Treatment actions can be taken to correct the violations that would otherwise be subject to mandatory penalties
under California Water Code section 13385(h) and (i), and the Discharger can take reasonable measures to achieve
compliance within five (5) years from the date the waste discharge requirements were required to be reviewed
pursuant to Section 13380.

Compliance with this Order exempts the Discharger from mandatory minimum penalties for violations of effluent
nitrate limitations only, in accordance with California Water Code Section 13385()(3).

8. On 6 December 2002, in Sacramento, California, after due notice to the Discharger and all other affected persons, the
Regional Board conducted a public hearing at which evidence was received to consider a Cease and Desist Order to
establish a time schedule to achieve compliance with waste discharge requirements.

9. Issuance of this Order is exempt from the provisions of the California Environmental Quality Act (Public Resources
Code, Section 21000, et seq.), in accordance with Section 15321 (a)(2), Title 14, California Code of Regulations.

10.  Any person adversely affected by this action of the Regional Board may petition the State Water Resources Control
Board (State Board) to review the action. The petition must be received by the State Board Office of the Chief
Counsel, P.O. Box 100, Sacramento, CA, 95812-0100, within 30 days of the date on which the action was taken.
Copies of the law and regulations applicable to filing petitions will be provided on request.

IT IS HEREBY ORDERED THAT:

1. Cease and Desist Order No. 5-00-003 is hereby rescinded and the El Dorado Irrigation District, Deer Creek
Wastewater Treatment Plant, shall cease and desist from discharging and threatening to discharge contrary to Waste
Discharge Requirements Order No. R5-2002-0210, Effluent Limitations for total trihalomethanes, nitrite and nitrate
plus nitrite.

2. The El Dorado Irrigation District, Deer Creek Wastewater Treatment Plant, shall comply with the following time
schedule to assure compliance with the total trihalomethanes, nitrite and nitrate plus nitrite Effluent Limitations B.1.
and B.2. contained in Waste Discharge Requirements Order No. R5-2002-0210:

Task Compliance Date
Submit Workplan and Time Schedule 6 February 2003
Identify Scope of Projects 31 December 2003
Complete Facility Modifications 30 September 2006
Full Compliance 30 December 2006
3. Until full compliance with Waste Discharge Requirements Order No. R5-2002-0210, and Effluent

Limitations B.1 and B.2 is achieved for nitrite and nitrate plus nitrite, the Discharger shall operate the
treatment plant in a denitrification mode to the maximum extent practicable.

4. The El Dorado Irrigation District shall comply with the Receiving Water Limitations for pH,
turbidity and temperature contained in Waste Discharge Requirements Order No. R5-2002-0210 by 1
December 2003.

5. If, in the opinion of the Executive Officer, the Discharger fails to comply with the provisions of this Order,

the Executive Officer may apply to the Attorney General for judicial enforcement or issue a complaint for
Administrative Civil Liability.

I, THOMAS R. PINKOS, Executive Officer, do herby certify the foregoing is a full, true, and correct copy of an

Order adopted by the California Regional Water Quality Control Board, Central Valley Region, on 6 December
2002.



CEASE AND DESIST ORDER NO. R5-2002-0211 32
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

THOMAS R. PINKOS, Executive Officer

RKE:rke 11/12/02



INFORMATION SHEET

ORDER NO. R5-2002-0210

EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT
EL DORADO COUNTY

NPDES NO. CA0078662

SCOPE OF PERMIT

This renewed Order regulates the discharge of up to 2.5 million gallons per day (mgd), design
average dry weather flow (ADWEF), of effluent from the El Dorado Irrigation District
(Discharger), Deer Creek Wastewater Treatment Plant (DCWWTP). This Order includes
effluent, water supply, sludge, and surface water limitations, monitoring and reporting
requirements, additional study requirements, and reopener provisions for effluent constituents.

BACKGROUND INFORMATION

The Discharger owns and operates a wastewater collection, treatment, reclamation and disposal system, and
provides sewerage service to the Cameron Park and Mother Lode Service Area. The treatment plant is in Section
16, T9N, R9E, MDB&M, as shown on Attachment A, a part of this Order. Treated municipal wastewater is
discharged to Deer Creek, a water of the United States and a tributary to the Cosumnes River. Treated wastewater
discharged for reclamation is regulated under separate waste discharge requirements and must meet the
requirements of California Code of Regulations, Title 22.

The treatment system main components consists of an influent siphon, headworks, primary clarifier, three aeration
basins, an emergency storage basin, three secondary clarifiers, eleven tertiary filters, two chlorine contact chambers,
one primary sludge thickener, one waste activated sludge thickener, four aerobic digesters, two belt filter presses,
two sludge lime addition stations, and a plant drain sump. Sludge is dewatered by the belt filter presses and
disposed off-site on farmland or at the local landfill.

The DCWWTP has been significantly upgraded over the past five years. With the exception of the tertiary treatment
system, improvements to the primary, secondary, and ancillary treatment processes have been constructed to
accommodate an ADWF of 3.6 mgd. The environmental impact report for the expansion of the DCWWTP for 2.5
to 3.6 mgd states that the capacity of the existing tertiary filtration system is rated at 1.5 mgd. Additional filtration
capacity is provided by using the tertiary filtration system that was designed and constructed for use as part of the
reclamation treatment system, which can be utilized for discharge to Deer Creek when not being used to produce
reclaimed water.

The Discharger has not accurately defined the capacity of the reclamation treatment system. There are occasions
during peak wet weather flows when the filter capacity is exceeded. As an interim measure, until additional filter
capacity is added, the Discharger modified the flow splitter to the tertiary filters so that flows that could not be
handled by the filters are diverted from the secondary treatment system to a 1 million gallon seasonally used storage
tank. When flows subside in the plant, the stored secondary treated wastewater is returned to the headworks, via the
plant drain, for retreatment.

The Discharger is in the initial stages of the process to add additional tertiary treatment capacity to accommodate an
ADWF of 3.6 MGD. In addition, due to the variability of the receiving water dilution capacity, there are times when
20-to-1-dilution capacity is not available during peak wet weather events. Without this amount of dilution the
effluent coliform limit of 2.2 MPN/100 ml (7-day median) will be required. Design parameters for the expanded
tertiary system will have to take into consideration the peak wet weather events, when 20-to-1 dilutions is not
available, and the 2.2 MPN/100 ml (7-day median) is in effect.



INFORMATION SHEET

WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -34-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

A time schedule is included in the permit to allow the Discharger adequate time to construct the necessary facilities
to fully expand to 3.6 MGD, and achieve compliance with the coliform limit. Upon completion of the upgrades to
the tertiary treatment system, to be capable of treating both an average dry weather flow of 3.6 MGD, and peak wet
weather flows, the capacity of the facility will be rated at 3.6 MGD. At that time mass limits will be calculated
using 3.6 MGD. Upon completion of the improvements, the expansion of the facility shall be certified, by a
Registered Civil Engineer with experience in the design and operation of wastewater treatment plants, that the
facility expansion has been completed and the facility was designed and constructed to achieve the limits
established in the permit.

RECEIVING WATER BENEFICIAL USES

The DCWWTP discharges treated effluent to Deer Creek, which is tributary to the Cosumnes
River. The Basin Plan at page I1-2.00 states: “Existing and potential beneficial uses which
currently apply to surface waters of the basins are presented in Figure II-1 and Table II-1. The
beneficial uses of any specifically identified water body generally apply to its tributary streams.”
The Basin Plan does not specifically identify beneficial uses for Deer Creek, but the Basin Plan
does identify present and potential uses for the Cosumnes River, to which is tributary.

The Basin Plan identifies the following beneficial uses for the Cosumnes River: municipal and
domestic supply; agricultural irrigation, agricultural stock watering, body contact water
recreation, canoeing and rafting, non-contact water recreation, warm freshwater aquatic habitat,
cold freshwater aquatic habitat, warm fish migration habitat, cold fish migration habitat, warm
spawning habitat, cold spawning habitat, and wildlife habitat. In addition, State Board
Resolution No 88-63, incorporated into the Basin Plan pursuant to Regional Board Resolution
89-056, requires the Regional Board to assign the municipal and domestic supply use to water
bodies that do not have beneficial uses listed in Table II-1.

The Basin Plan on page II-1.00 states: “Protection and enhancement of existing and potential
beneficial uses are primary goals of water quality planning...” and with respect to disposal of
wastewaters states that “...disposal of wastewaters is [not] a prohibited use of waters of the State;
it is merely a use which cannot be satisfied to the detriment of beneficial uses.”

In reviewing whether the existing and/or potential uses of the Cosumnes River apply to the Deer
Creek, the Regional Board has considered the following facts:

a. Domestic Supply and Agricultural Supply

The State Water Resources Control Board (SWRCB) Resolution No. 88-63 “Sources of Drinking Water”
provides that “All surface and ground waters of the State are considered to be suitable, or potentially
suitable, for municipal or domestic water supply and should be so designated by the Regional Boards...”

The SWRCB has issued water rights to existing water users along Deer Creek and the
Cosumnes River downstream of the discharge for domestic and irrigation uses. Since
Deer Creek is an ephemeral stream the creek likely provides groundwater recharge



INFORMATION SHEET

WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

during periods of low flow. The groundwater is a source of drinking water. In
addition to the existing water uses, growth in the area, downstream of the discharge
is expected to continue, which presents a potential for increased domestic and
agricultural uses of the water in Deer Creek.

b. Water Contact and Noncontact Recreation and Esthetic Enjoyment

The Regional Board finds that the discharge flows through residential areas, there is ready public access to
Deer Creek, exclusion of the public are unrealistic and contact recreational activities currently exist along
Deer Creek and downstream waters and these uses are likely to increase as the population in the area
grows. Prior to discharge into the Cosumnes River, Deer Creek flows through areas of general public
access, meadows, residential areas and parks, to the Cosumnes River. The Cosumnes River also offers
recreational opportunities.

c. Groundwater Recharge

In areas where groundwater elevations are below the stream bottom, water from the
stream will percolate to groundwater. Since Deer Creek is at times dry, it is reasonable to
assume that the stream water is lost by evaporation, flow downstream and percolation to
groundwater providing a source of municipal and irrigation water supply.

d. Freshwater Replenishment

When water is present in Deer Creek, there is hydraulic continuity between Deer
Creek and the Cosumnes River. During periods of hydraulic continuity, Deer Creek